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Applicant ASIA PACIFIC INDUSTRY GROUP CO., LIMITED
Address NO.3399, LUZHOU AVE.,BAOHE DIST., 230051, HEFEI, ANHUL,CHINA
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Sample Name Bopp Thermal Lamination Film
Sample Description Transparent film
Sample Received Date  Mar. 30, 2018
Testing Period Mar. 30, 2018 to Apr. 6, 2018
Test Requested As specified by client, to test Fluorine (F), Chlorine (Cl), Bromine (Br), Iodine
(D in the submitted sample(s).
Test Method
Test Item(s) Test Method M.easured MDL
Equipment(s)
Fluorine (F) Refer to BS EN 14582:2007 IC 10mg/kg
Chlorine (Cl) Refer to BS EN 14582:2007 IC 10mg/kg
Bromine (Br) Refer to BS EN 14582:2007 IC 10mg/kg
Iodine (I) Refer to BS EN 14582:2007 IC 10mg/kg
Test Result(s) Please refer to the following page(s).

Tested by C

Apr. 6,2012
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Test Result(s)

Tested Item(s) Content

Halogen

Fluorine (F) N.D.

Chlorine (Cl) N.D.

Bromine (Br) N.D.

lodine (I) N.D.
Note: -MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

Test Process

Weigh and place satnple in

a sarnple cup of hormb

Arnalyzed by IC

Fill the howmb Combust the sarnple in
— i
with oxygen oy gen hormb
Ilalke up with Transfer the sample solution
i . r———
ultra-purity water intn a wohunetric ask
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Photo(s) of the sample(s)

*** End of report ***

This report is considered invalidated without the Special Seal for Inspection of the CTIL. This report shall not be altered,
increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written
approval of CTI, this test report shall not be copied except in full and published as advertisement.
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